BOTTOM MOUNTING BRACKET KITS
” KIT LEG 5/8" U-BOLT 3/8" BOLT 3/8"(23 BOTTOM BACKUP KIT
2é§EMUB‘L$OLT BACKUP PLATE NUMBER DIAMETER ASSEMBLY ASSEMBLY FLATWASHER | MOUNTING BRACKET PLATE WEIGHT
(FOR LEGS) C30011054 1 1/4" C40034041 C40024012 C40031001 CW00346 CS00167 16.2#
i C30011055 1 1/2” 40034020 C40024012 C40031001 CW00346 CS00167 16.44
I —q C30011056 1 3/4" C40034021 C40024012 C40031001 CW00346 CS00167 16.5¢
( I f C30011031 2" C40034022 C40024012 C40031001 CW00049 CS00167 17.0#
I 4 C30011032 2 1/4" OR 2 3/8" C40034023 C40024012 C40031001 CW00049 CS00167 1714
L C30011033 2 1/2" C40034024 C40024012 C40031001 CW00049 CS00167 17.24
C30011034 2 3/4" OR 2 7/8" C40034025 C40024012 C40031001 CW00049 CS00167 17.34
C30011035 3 C40034026 C40024012 C40031001 CW00049 CS00167 17.44
BOTTOM MOUNTING BRACKET C30011036 3 1/4" C40034027 C40024012 C40031001 CW00050 CS00167 18.5¢#
C30011037 3 1/2" C40034028 C40024012 C40031001 CW00050 CS00167 18.64#
C30011038 3 3/4" C40034029 C40024012 C40031001 CWO00050 CS00167 18.84
M C30011039 4’ C40034030 C40024012 C40031001 CWO00050 CS00167 18.9#
C30011040 4 1/4" C40034031 C40024012 C40031001 CW00050 CS00167 19.0#
9 C30011041 4 1/2" C40034032 C40024012 C40031001 CWO00051 CS00167 20.34
é C30011042 4 3/4" C40034033 C40024012 C40031001 CWO00051 CS00167 20.44
-y / C30011043 5" C40034034 C40024012 C40031001 CW00051 CS00167 20.5¢#
30011044 5 1/4" -5 9/16" C40034035 C40024012 C40031001 CW00052 CS00167 21.94
C30011057 5 3/4" C40034044 C40024012 C40031001 CW00052 CS00167 22.04
C30011058 6” C40034064 C40024012 C40031001 CW00052 CS00167 22.04
< l@ L SAFETY CLIMB DEVICE £30011053 6 1/4 C40034068 C40024012 C40031001 CW00052 CS00167 2214
] (SHOWN TYPICAL) C30011045 6 5/8 C40034036 C40024012 C40031001 CW00052 CS00167 22.34
| | C30011059 6 3/4" C40034093 C40024012 C40031001 CW00204 CS00167 23.24
‘ ‘ o C30011050 7 OR 7 1/4" C40034065 C40024012 C40031001 CW00204 CS00167 25.0#
i ‘ C30011060 7 1/2" C40034127 C40024012 C40031001 CW00204 CS00167 23.7#
| ] Ll .
LEG W | C30011104 7 3/4" C40034099 C40024012 C40031001 CW00204 CS00167 23.84
F N g C30011046 8 5/8" C40034037 C40024012 C40031001 CW00053 CS00167 33.04
‘ N = C30011061 9 1/2" OR 9 5/8" C40034130 C40024012 C40031001 CW01242 CS00167 29.3#
é 8 C30011047 10 3/4” C40034038 C40024012 C40031001 CW00054 CS00167 35.4#
C g : C30011048 12 3/4" C40034039 C40024012 C40031001 CW00053 CS00167 34.94
<<| D> C30011049 14" C40034040 C40024012 C40031001 CW00054 CS00167 36.94
C30011051 16” C40034042 C40024012 C40031001 CW00208 CS00167 42.64
C30011052 18" C40034043 C40024012 C40031001 CW00208 CS00167 43.5¢
O 3/8" X 3 1/2” BOLT ASSEMBLY
W/ (2) FLATWASHER EACH
BOTTOM MOUNTING BRACKET
T 19730714 [DPJIZAKT ADDED KIT FOR 9 172 & 9 578" OD. [EGS.
10 KLE| EK | ADDED KIT FOR 7 1/2" 0D LEG.
ELEVATION UNLESS OTHERWISE SPECIFIED | MATERIAL:
ALL DIMENSIONS INCLUDE
FINISHES AND ARE IN INCHES .o
TOLERANCES: FRACTIONS £ 1/16” Sabre IndUSt”ES: SAFETY CLIMB
ANGLES # 1/2 DEG.|  TOLERANCES DO NOT APPLY Towers and Poles
EACH KIT CONSISTS OF: DECIMALS + .010” TO RAW MATERIAL BOTTOM MOUNTING BRACKET
9 1 10/10/11 |DPJ] CE | ADDED KIT FOR 7 3/4° O.D. LEG. CONFIDENTIAL
(2) BOTTOM MOUNTING BRACKET 8 | 7/26/11 |DPJ|CHH| ADDED KIT FOR 6 3/4" 0.0. LEG. Thi . )
7 | 5/29/08 [DPJ[ZAK| ADDED KIT FOR 6" 0. LEG. is document and the information
(1) BAleUP PLATE 5 g%g/gg [RS| CE | ADDED KIT FOR 5 3;4" 0D 1EC. contaéned herfln :‘ssth; c%nﬁdenthl ttr_qde
- 5 LRS|ZAK D T FOR 6 " 0.D. Secre roper [o] abre Lommunications
Eé% g?g" ¢UX BSO%-F/ZQSB%T?LZSE%\RABTsuNTlNG TO LEG 4 | 1/10/08 |LRS| CE %25[();55[() L',EGOT:_\I,I hs}EjE:?soFgR I'(IS::(530011044 KIT Corporq’;iorﬁ) ("éqbre") and must not be SIZE DRAWING NO. REV
(12) 3/8"9 FLATWASHER 3 {12777 /0% [SLWIDEL | ADDED KIS FOR 11/ 101 3/&" G0_TEGS] port. for-any urpose witnout the prior | DATE s/ | B C30011-1 11
e e ) bmant 57| WIE
— 1 © 2014 Sabre Communications Corporation. SCALE PAGE
REV| DATE  |DRW|CHK DESCRIPTION Al rights reserved. CHECKED BY DWL None 1 OF 1




